



# CFT CORPORATION



Report No. : CFT-QT-202243EN

Applicant : S.P.B Panel Industries Co., Ltd.  
Address : 38/2 Moo 7, Natai Bannadem, Ban Na Doem, 84240, Surat Thani, Thailand

Sample description : The samples received were Decorative Particleboard. The dimension specifications of samples is 500\*500\*18 mm and the sample size is 2. The samples are sent to CFT by the applicant, and the package is complete and in good condition.

Manufacturer : /

Country of origin : /

The above samples and information are provided and confirmed by the applicant, and CFT is not responsible for verifying the accuracy, appropriateness, reliability and / or integrity of the information provided by the applicant.

\*\*\*\*\*

CFT Sample No. : 202243  
Date of Sample Received : May 10, 2022  
Testing Period : May 10, 2022 ~ May 23, 2022  
Test Requested : Selected test(s) as requested by applicant.  
Test Results : Please refer to next page(s).

Result Summary :

Test Requested	Conclusion
GB/T 35601-2017 — Volatile organic compounds (72h)	Pass

Note:

- (1) The volatile organic compounds (72h) emission of test sample meets the limit value requirements specified in GB/T 35601-2017 Green product assessment-wood-based panels and wooden flooring.
- (2) The applicable decision rules of this test are: IEC Guide 115: 2007 Procedure 2 - Accuracy method, do not subject to measurement uncertainty..

